
MADFORWATER NEWSLETTER | ISSUE No 4 | 1

Contents
1. An innovative approach for the assessment of water security in North African 

Countries..................................................................................................................................................................................................2

2. The Regional Initiative on Water Scarcity (WSI)................................................................................................................................4

3. Development of a Decision Support Tool (DST) for the establishment of wastewater management 

strategie...................................................................................................................................................................................................5
[...]
adoption of the proposed innovative technology.
An intense field work conducted in the study area indicated that the most realistic 

scenario is that farmers mix freshwater and treated wastewater. Therefore, the DST 

was used to simulate a scenario consisting in an increase in water availability for F1 

and F2, obtained from treated wastewater reuse. The price of water is set at the 

Tunisian official rates: 0.02 €/m3 for treated wastewater and 0.04 €/m3 for 

freshwater. The results are presented at two different levels of aggregation, i.e. farm 

and basin level. The simulation indicates that farmers’ income is expected to increa-

se by 55% and 14% for F1 and F2 respectively, in comparison with the baseline 

scenario. At the aggregated level, farm income increases by 35%.  Regarding the 

crop distribution, the simulation indicates that farmers cultivate more  profitable 

annual crops such as strawberry and tomato (farm F1) and permanent  crops such 

as intensive citrus (farm F2).

Conclusion 

The DST developed by partners IAMB and UPM has proven to be 

essential for the production of water and land management 

strategies in agriculture for the three case studies (Tunisia, Moroc-

co and Egypt) and has permitted to analyze the impact of irrigation 

technologies and economic instruments at different levels of 

aggregation, from farm to basin scale. Built and calibrated on the 

three case study areas, the model can be utilized in similar agro-e-

cological and socio-economic contexts. In the presence of 

conflicting objectives and a multiplicity of stakeholders, this DST is 

particularly useful in complex decisions in the framework of 

broader water and land management strategies that countries 

could implement to ensure the long-term sustainability of the 

water resource.



MADFORWATER NEWSLETTER | ISSUE No 4 | 8

Figure 1. Location and main characteristics of the 4 MADFORWATER pilot plants. P1: municipal 
wastewater; location: Chotrana Municipal wastewater treatment plant, Ariana, Tunisia. P2: textile 

wastewater; location: Gwash industry, Nabeul, Tunisia. P3: municipal wastewater; location: Agadir, 
Morocco. P4: drainage canal water; location: Lake Manzala, Egypt.

In the MADFORWATER project, the lab-scale development and adaptation of technologies for wastewater treatment and irrigation – perfor-

med during the first two years of activity – was completed during the last two years by the scale-up and validation of selected technologies 

by means of four pilot plants in which wastewater treatment and agricultural reuse of the treated water were effectively integrated. The 

selection of the technologies to be scaled up in each pilot was based on their technical performances, cost-benefit analysis (CBA), life cycle 

assessment (LCA) and on the feedbacks collected during several stakeholder consultation workshops that took place in Agadir (Morocco), 

Cairo (Egypt) and Tunis (Tunisia). Different wastewater types were treated and reused in the MADFORWATER pilots: municipal wastewater, 

textile wastewater and drainage canal water. The geographical location of the 4 pilot plants is shown in Figure 1. 

Scale-up and validation of the MADFORWATER 
technologies: the pilot plants of integrated wastewater 

treatment and agricultural reuse

Integrated pilot plants for municipal wastewater treatment and reuse in irrigation (P1 and P3)

Two pilot plants were constructed and run for the purpose of municipal wastewater (MWW) treatment and reuse in Tunisia and Morocco. 

Pilot plant P1 (10 m3/d), installed at the Chotrana wastewater treatment plant in Ariana (Tunisia), consists of a train of (i) a nitrifying trickling 

filter that provides secondary treatment of organics and ammonia, (ii) a secondary settler for sludge sedimentation, (iii) a constructed 

wetland for heavy metals and remaining nutrients removal, (iv) a chemical disinfection unit and (v) an excess secondary sludge dewatering 

system (Figure 2). A satisfying removal efficiency was recorded during the experimental period: 90% for COD, 92% for BOD, 93% for TSS and 

NTK, 61% for TP and 3-log reduction for E. coli. The average outlet concentrations were found to be within the safe limits set by the Tunisian 

standard NT106.03 for wastewater reuse in agriculture and the Tunisian Decree n°2018-315 for wastewater discharge in the public domain.

Treated MWW generated from the pilot plant was used for the irrigation of wheat crops. MADFORWATER partners made a relevant effort in 

order to develop irrigation technologies suitable for TMWW reuse, with the aim to reduce water consumption and increase crop production. 

Several irrigation technologies were tested in the Sidi Thabet pilot: a model for irrigation scheduling that takes into account the specific 

characteristics of the treated wastewater, innovative mini-sprinklers suitable for treated MWW and hot climates and the supply of plant 

growth-promoting bacteria (PGPB). Promising results on wheat agronomic parameters were obtained by combining irrigation with treated 

MWW and the supply of PGPB. PGPB inoculants can be prepared in a way that can be easily used by farmers. However, the social and legal 

acceptance of this technology still represents a major barrier to its large-scale implementation. 



MADFORWATER NEWSLETTER | ISSUE No 4 | 9

In the Souss-Massa region in Morocco, pilot plant P3 relied on an existing wastewater treatment plant within the station M’zar in Agadir, with 

a capacity of 75 000 m3/day (Figure 3). The MWW treatment process includes an anaerobic lagoon, biodegradation and infiltration on a sand 

layer, and UV disinfection. The monitoring activity showed an average 97-98% removal of BOD5, COD, TSS, 99% removal of NTK and turbidity, 

100% removal of helminth eggs and fecal coliforms and 60% phosphorus removal. The final effluent complies with the Moroccan standards 

for irrigation with treated wastewater, except for electrical conductivity (3 - 4.5 mS/cm) that slightly exceeds such standard. The high electri-

cal conductivity can be explained by the huge amount of saline wastewater produced from fish processing plants. To overcome this concern, 

the Moroccan company in charge of MWW treatment (RAMSA) has forced fish canneries to separate the internal sanitation network. 

Treated MWW produced by the M'Zar plant was used for the irrigation of young olive trees by means of innovative calibrated nozzles. The 

irrigation water scheduling was performed using an innovative soil water balance simulation model (SIM). After one year of experiments, 

irrigation using TMWW allowed fertilizers and water savings of 570 €/ha, when the SIM model was applied. The crop yields obtained with 

MWW and freshwater resulted similar.

In conclusion, both the MWW treatment trains tested in the MADFORWATER pilot plants led to the production of high-quality treated 

wastewater that was successfully utilized for the irrigation of wheat and olive trees. For both treatment trains, the overall cost of wastewater 

treatment (0.6-0.7 €/m3) resulted acceptable in the Tunisian and Moroccan context. In particular, the trickling filter / constructed wetland 

combination appears to be highly suitable for small rural communities (1000-10000 people) actually characterized by a complete lack of 

MWW treatment and by a lack of irrigation-quality freshwater. On the other hand, further research is needed to assess the effectiveness of 

such treatment sequence for the removal of viruses, pathogen bacteria and emerging pollutants.

Figure 2- a) Municipal wastewater treatment process in Chotrana wastewater treatment plant 
(Ariana, Tunisia), b) Wheat irrigated with treated municipal wastewater using micro-sprinklers

Figure 3- a) Municipal wastewater treatment process in L’Mzar (Souss-Massa, Morocco), 
b) olive trees irrigated with treated municipal wastewater using calibrated nozzles



MADFORWATER NEWSLETTER | ISSUE No 4 | 10

Integrated pilot plant of textile wastewater treatment and reuse for irrigation

A textile wastewater pilot plant (Fiugre 1, P2) with a capacity of 10 m3/d was installed in the GWash textile industry (Nabeul, Tunisia) and 

consisted of a coagulation/flocculation unit, a primary clarifier tank, an aerobic Moving Bed Biological Reactor (MBBR), a secondary clarifier 

tank, a sand filter and an adsorption column (Figure 4). During preliminary runs of the pilot plant, the MBBR stage resulted not suitable for 

this type of wastewater, as high salinity and recalcitrant pollutants play an inhibitory role on biomass growth. In light of these results, the 

developed pilot plant was readapted and coagulation flocculation was applied as a principal treatment prior to the refining processes of 

adsorption and filtration. The pilot plant led to the production of a high-quality effluent, with average removals  equal to 96% for color, 63% 

for COD, 66% for BOD, 95% for TSS and 100% for NH4, PO4, total and fecal coliforms. All effluent values except EC (in average around 18 

mS/cm) were within the Tunisian limits for wastewater reuse in agriculture NT106.03 and the national acceptable wastewater discharge in 

the public domain (Decree n° 2018-315). The developed technology is characterized by a treatment cost of € 0.15 per m3 wastewater, which 

is within the range of discharge prices paid in Tunisia.

The treated textile wastewater was reused for the irrigation of sorghum. The results were encouraging in terms of morphological, physiologi-

cal and yield parameters. Growth and crop yields were similar between the plots irrigated with treated textile wastewater and those irrigated 

with freshwater. In both plots, sorghum grain yields were equal to about 1500 kg/ha, in the range of the average values reported for Tunisia 

in 2017.  

Textile industries in Tunisia produce about 3 million m3/year of wastewater, that gets typically discharged in the public sewer determining a 

significant additional load of non-biodegradable organic matter and colour to municipal wastewater treatment plants. The low-cost 

treatment process successfully tested in pilot plant P3 could potentially be implemented at large scale in the North African context, leading 

to a marked decrease of such pollutant load. The treated textile wastewater can be reused for the irrigation of non-food crops, as effectively 

demonstrated in the MADFORWATER pilot. An alternative option consists in internal reuse within the textile industry, with a consequent 

decrease of freshwater consumption and ultimately of the entity of water stress in regions characterized by a high density of textile 

industries.

Figure 4- a) Textile wastewater treatment process in the textile industry Gwash (Nabeul, Tunisia), b) 
Sorghum plants at different growth stages irrigated with treated textile wastewater using micro- sprinklers



Integrated pilot plant for drainage canal water treatment and reuse

The MADFORWATER pilot plant P4, dedicated to drainage canal water (DCW) treatment and reuse, has been installed near Lake Manzala in 

Egypt, with a capacity of 250 m3/d (Figure 5). The pilot plant, consisting of a facultative lagoon and three types of constructed wetlands 

tested in parallel (Cascade Hybrid Constructed Wetland-CHCW, Sequent Hybrid Constructed Wetland-SHCW and Floating Bed Constructed 

Wetland- FBCW), was conducted for more than one year at two different retention times. The combination of lagooning and cascade hybrid 

constructed wetland led to the highest removal efficiencies, i.e. 70% for BOD, 66% for COD, 90% for TSS, 83% for total nitrogen, 81% for PO4, 

1.9-log reduction for total coliforms and 2.2-log reduction for fecal coliforms, at 2.1-day retention time in the constructed wetland and 2-day 

retention time in the lagoon. The average effluent concentrations (39 mg/L for COD, 16 mg/L for BOD, 13 mg/L for TSS, 3 mg/L for total 

nitrogen, 1.1 mg/L for PO4, 220 MPN/100 mL for fecal coliforms) were compliant with the Egyptian standards for the irrigation of cereals 

and non-food crops, such as cotton.

Treated and semi-treated drainage canal water (sampled after the lagooning treatment and before the constructed wetlands) were reused 

for the irrigation of cotton plants, using gated pipes in a section of the pilot plant and traditional furrow irrigation in another section. In 

comparison to the surface irrigation system traditionally implemented in the Nile Delta, the calibrated nozzle gated pipe technology was 

tested. It allowed to save between 14 and 23% of irrigation water – depending on the type of water used – without any decrease in cotton 

yield. Irrigation with semi-treated drainage water led to the highest cotton yield, for both gated pipe and surface irrigation (1780 and 1690 

Kg/ha, respectively). These experimental yields were significantly higher than the yields provided by the index mundi site, equal to 762 Kg/ha 

in Egypt for 2019. The water productivities obtained with both treated and semi-treated drainage water were quite high, without any signifi-

cant difference between the two irrigation techniques.

In conclusion, the combination of facultative lagoons and constructed wetlands showed a great potential for drainage canal water treatment 

in the Nile Delta. With careful design and planning, they can treat drainage canal water leading to the production of an irrigation-quality 

effluent, with an extremely low energy consumption and a null consumption of chemicals. Also the use of calibrated nozzle gated pipe 

systems could significantly reduce the amount of water supplied at field level, thus reducing the amount of drainage water, without reducing 

the crop yield. The large-scale implementation of these technologies in the Nile Delta could lead to a marked improvement of the quality of 

irrigation water, a significant saving in the consumption of freshwater derived from the Nile river and a relevant decrease in the pollutant load 

ultimately discharged into the Mediterranean sea.  

Figure 5- a) Drainage canal water treatment process in Lake Manzala in Egypt, 
b) Cotton plants irrigated with treated drainage canal water using gated pipes

MADFORWATER NEWSLETTER | ISSUE No 4 | 11



MADFORWATER NEWSLETTER | ISSUE No 4 | 12

The MADFORWATER consortium consists of 17 partners geographically distributed mainly around the Mediterranean Sea in 7 European 

countries, 3 MACs and China. It comprises 9 universities, 4 research centers, 1 international non-profit organization (FAO), 1 consultant and 

SME expert of marketing, business plan development and innovation management and 2 SMEs in the fields of WW treatment and irrigation.

The MADFORWATER partners have a multi-disciplinary expertise that includes wastewater treatment, irrigation, life cycle analysis of 

technologies, cost benefit analysis of technologies, water vulnerability analysis, stakeholder involvement, integrated water management, 

capacity building, business plan development.

If you do not wish to receive future updates or newsletters on the MADFORWATER project, please write to the following email address 

info@madforwater.eu specifying “unsubscribe MADFORWATER” in the subject.

University Research Institute SME International Organization Location hosting pilot plants

Egypt

Italy

Spain

Netherlands

TunisiaMorocco

Greece

France

Cyprus

Switzerland

China

This project has received funding from the European Union’s Horizon 2020 research and innovation programme 
under grant agreement No. 688320

The communication reflects only the author’s view and the EASME is not responsible for any use that may be made of the information it contains.

For more info about the project visit the 

MADFORWATER website at: www.madforwater.eu
Follow MADFORWATER on

The MADFORWATER consortium


